Retro 500, Retro 1000 p|o nika

Dedicated to Neo Burner 500,1000

EN Installation manual / DE Montageanleitung / ES Manual de montaje / FR Notice de montage /
IT Istruzioni di montaggio / PL Instrukcja montazu / RU MHCTPYKLMA NO MOHTaXy

WARNING / WARNUNG / ADVERTENCIA / AVERTISSEMENT / ATTENZIONE / OSTRZEZENIE / BHUMAHMUE

EN This manual only applies to the installation of RETRO 500, 1000 only. The operation of the device and additional ceramic logs assemble is included in the dedicated manuals.

DE Dieses Handbuch gilt nur fur die Installation von RETRO 500, 1000. Die Bedienung des Gerats und der zusatzlichen Keramikscheite ist in den entsprechenden Handbiichern enthalten.

ES Este manual sélo se aplica a la instalacion de RETRO 500, 1000 solamente. El funcionamiento del dispositivo y los registros adicionales de ceramica montar se incluye en los manuales dedicados.

FR Ce manuel ne s'applique qu'a I'installation des RETRO 500 et 1000. Le fonctionnement de I'appareil et I'assemblage de biiches céramiques supplémentRetrores sont décrits dans les manuels correspondants.
IT Questo manuale si applica solo all'installazione di RETRO 500 e 1000. Il funzionamento del dispositivo e I'assemblaggio di ulteriori log in ceramica sono inclusi nei manuali dedicati.

PL Niniejsza instrukcja dotyczy wytacznie instalacji RETRO 500, 1000. Obstuga urzadzenia i montaz dodatkowych ktdd ceramicznych sa zawarte w dedykowanych instrukcjach.

RU [laHHOe pyKOBO/ACTBO OTHOCKTCA TO/ILKO K ycTaHoBke RETRO 500, 1000. dKcnnyaTauma ycTpoicTsa 1 cGopKa A0NOHUTENIbHBIX KEPamMMUeCcKnx GpeBeH OnucaHbl B CNeLnanbHbIX PyKOBOACTBAX.

Copyright Planika Sp. z 0.0. www.planikafires.com 11557#00 27.11.2024



1. MEASUREMENTS

r_#.' Al
/
(o]
<
™
<<
_ T T \ T T /
<
<
Product Al [mm] A2 [mm] A3 [mm] A4 [mm] A5 [mm] A6 [mm]
RETRO 500 680 372 744 250 20 474
RETRO 1000 1180 372 744 250 20 474
A \ B C \ E G
"\
Ny D F
@
e
EN DE ES FR IT PL RU Quantity
A. | Upper element Oberes Element Elemento superior | Elément supérieur Elemento superiore Element gérny BepxHuit anemeHT 1
Bottom element Unteres Element Elemento inferior Elément inférieur avec Elemento inferiore con | Dolny elementz | HWXHWI1 anemeHT ¢ 1
with burner mit Brenner con quemador brileur bruciatore palnikiem ropenkow
C. | Assemble plate Platte montieren Placa de montaje Plaque d'assemblage Piastra di montaggio Plyta . MonTaxHan 4
montazowa nnacTuHa
D. | Screws M4x12 Schrauben M4x12 Tornillos M4x12 Vis M4x12 Viti M4x12 Sruby M4x12 BuHTbl M4x12 14
E. | Adjustable leg Verstellbarer Full Pata ajustable Pied réglable Gamba regolabile Rggulowana Peryvpyeman 4
noézka HOMKa
F. | Washer M4 Unterlegscheibe M4 | Arandela M4 Rondelle M4 Rondella M4 Podktadka M4 Laba M4 12
G. | Decorative cover Dekorabdeckung Tapa decorativa Couvercle décoratif Coperchio decorativo Ostona . AexopatusHan 2
dekoracyjna KpblWKa

3. INSTALLATION

EN | Turn the device up side down and assemble the adjustable legs

DE | Drehen Sie das Gerat um und montieren Sie die verstellbaren FiRe.

ES | Pon el aparato boca abajo y monta las patas ajustables

FR | Retourner I'appareil et assembler les pieds réglables.

IT Capovolgere I'apparecchio e montare i piedini regolabili.

PL | Obrd¢ urzadzenie do géry nogami i zamontuj regulowane ndzki.

RU | MepeBepHuTE YCTPOICTBO CTOPOHOM BHWU3 U YCTAHOBUTE PETYAUPYEMbIE HOXKM

Element B

Element E




EN | Connect the upper element with the bottom one using screws and mount the assemble plate by screwing it into dedicated holes.

DE | Verbinden Sie das obere Element mit dem unteren Element mit Schrauben und montieren Sie die Montageplatte, indem Sie sie in die daflr vorgesehenen Locher schrauben.
ES | Conecte el elemento superior con el inferior utilizando tornillos y monte la placa de montaje atornillandola en los orificios correspondientes.

FR | Relier I'élément supérieur a I'élément inférieur a I'Retrode de vis et monter la plaque d'assemblage en la vissant dans les trous prévus a cet effet.

IT | Collegare I'elemento superiore con quello inferiore utilizzando le viti e montare la piastra di montaggio avvitandola nei fori dedicati.

PL | Pofgcz gérny element z dolnym za pomocg srub i zamontuj ptyte montazowa, wkrecajac ja w przeznaczone do tego otwory.

RU | CoeanHUTE BEPXHUIi 31€MEHT C HUXKHWUM C MOMOLLBIO BUHTOB M YCTAaHOBUTE MOHTAXKHYIO NNACTUHY, BKPYTUB €€ B CreLMabHble OTBEPCTHA.

Element A ‘\

Element D

Element C
Element B

Assemble the decorative cover by securing it with washers (4 pieces on short sides and 8 pieces located on longer sides). Go to page 6 Neo Burner Installation manual

EN (11501) for further steps.

DE Setzen Sie die dekorative Abdeckung zusammen, indem Sie sie mit Unterlegscheiben befestigen (4 Stiick an den kurzen Seiten und 8 Stiick an den langeren Seiten). Weitere
Schritte finden Sie auf Seite 6 der Installationsanleitung fir den Neo Burner (11501).

Es Monte la tapa decorativa fijandola con arandelas (4 piezas en los lados cortos y 8 piezas situadas en los lados mas largos). Vaya a la pagina 6 del manual de instalacién del
quemador Neo (11501) para mas pasos.

R Assembler le couvercle décoratif en le fixant avec des rondelles (4 piéces sur les cotés courts et 8 piéces sur les cdtés longs). Voir la page 6 du manuel d'installation du
brileur Neo (11501) pour les étapes suivantes.

T Assemblare il coperchio decorativo fissandolo con le rondelle (4 pezzi sui lati corti e 8 pezzi sui lati lunghi). Per ulteriori informazioni, consultare la pagina 6 del manuale di
installazione del bruciatore Neo (11501).

PL Zamontuj profil dekoracyjny, zabezpieczajac go podktadkami (4 sztuki na krétszych bokach i 8 sztuk na dtuzszych bokach). Przejdz do strony 6 instrukcji instalacji palnika
Neo (11501), aby wykona¢ dalsze czynnosci.

RU CobepuTte feKOPaTUBHYIO KPbILWKY, 3aKpenus ee wabamm (4 WTYKU Ha KOPOTKMX CTOPOHAX U 8 WITYK Ha A/IMHHbIX CTOPOHaXx). [jasbHelluve AeCTBMA ONUCaHbl Ha CTPaHuLe

6 pykoBOACTBa Mo ycTaHoBKe ropesku Neo (11501).

Element G

Element F




	1. measurements
	2. Included Elements
	3. INSTALLATION

